Chapter 7 M)
Lake Restoration and Acidic Water Control <o

Lawrence K. Wang, Mu-Hao Sung Wang, Nazih K. Shammas,
R. Derrick I. Kittler, and Donald B. Aulenbach

Contents

Importance of Lakes ...
Characteristics Of LaKes ...........uiiiiii e
Importance of Biological ACHVILY ..........uiiiiiiiii e
Considerations in Remediation ...t s
Treatment to Prevent Nutrient Discharges .............ooooiiiiiiiiiiiiiiiiiiiiiiii,
Recovery of Eutrophic Lakes ...........oooiii s
L X 15 e
6.2 Weed Harvesting .. ......oooiiint e e
0.3 DICAZING .ttt
6.4 Sediment FiXation ..........oooiiiiiiiii i
7 Hypolimnetic Phosphorus Removal by DAF ...... ...,
8 Sources, Chemistry, and Control of Acid Rain ..............oooooiiiiiiiiiiii...
[...]
such as asthma. Ground-level ozone can also have harmful effects on sensitive
vegetation and ecosystems [73].

Coal-fired power plants also emit mercury, another trace element found in coal.
Once in the atmosphere, the mercury can be deposited on the Earth. It finds its way
into lakes and streams, where it is absorbed by microscopic plants and animals.
These can be consumed by fish. The fish will store the mercury. When humans eat
the fish, they can get a potentially harmful dose of mercury.

Burning of fossil fuels can also release other toxic chemicals such as cadmium,
benzene, and formaldehyde. Usually these are released in very small amounts, but
over time, and when combined with emissions from other sources, they can
accumulate.

The same actions, which will help reduce acid rain, will also affect the climate. In
addition to nitrates, power plants emit large amounts of carbon dioxide. Gases,
which hold heat better than dry air, are called “greenhouse gases.” Carbon dioxide
and most oxides of nitrogen are both greenhouse gases, and so increasing the
concentration of them makes the atmosphere hold more heat. This can lead to an
increase in the global average temperature. Many scientists feel they already have
evidence that this is happening and feel that increased concentrations of greenhouse
gases will have serious consequences. By reducing our use of electrical energy,
increasing the efficiency of power plants, and using sources of energy, which do not
require combustion (wind, solar, etc), we can reduce acid rain and emissions of
greenhouse gases [74].

8.11 Future Efforts

While we have made progress in reducing the acidity of rainfall and are beginning to
see positive effects in our environment, it is not yet possible to declare victory. We
still must continue to reduce our emissions of atmospheric pollutants. Clean fuels,
renewable energy, and increased efficiency are important ways to reduce our depen-
dence on coal and oil as a source of energy [75].

Fuels such as natural gas and wood chips emit fewer acid rain causing pollutants
per unit of electricity. By converting some of our existing plants to run on these fuels
and building new facilities that can replace some of our older, less efficient plants,
we can generate electricity with fewer emissions.

Renewable energy sources such as wind, hydroelectric, and solar are contributing
to cleaner air in New England and slowing the region’s increase in fossil fuel
consumption. Some states are calling for increasing amounts of electricity from
renewable resources. Wind power, in particular, has become a more important
source of electricity due to the fact that its costs are now similar to that of traditional
fossil fuel resources.

Conservation programs such as US EPA’s Energy Star, Green Buildings, and the
New England Community Energy Challenge will help us reduce the demand for



7 Lake Restoration 299

electricity. Energy Star [76] identifies products that are more energy efficient. Green
Buildings encourages the planning and construction of more energy efficient build-
ings. Recently, in New England, US EPA launched the New England Community
Energy Challenge, a municipal energy efficiency program.

Cleaner fuels, renewable sources of energy, and conservation programs will help
us conserve energy. The result will be a cleaner environment, and this will benefit all
of the inhabitants of the Earth.

9 Case Histories

9.1 Lake Brazos, Waco, TX

On the Brazos River, a few hundred yards downstream from the La Salle Avenue
Bridge lies the Low Water Dam or, more recently, the Lake Brazos Dam. About
40 years ago city leaders decided that a dam below Waco would significantly widen
the river and stabilize the river level. These improvements would enhance the natural
beauty of the Brazos River through Waco. Additionally, the dam would create an
impoundment from which up to 5,600 acre-ft of water can be withdrawn annually for
municipal purposes [31].

Since the original dam was constructed, there have been many new develop-
ments. McLennan Community College has built the Bosque River Stage and
Amphitheater. Baylor University has developed all along the eastern edge near the
river including a new law school, natural history museum, and a soon to be finished
science building. These improvements along with a world-class athletic complex
have been built immediately adjacent to the Brazos River. In addition, Baylor
operates a marina on the Brazos River to facilitate sailing and canoeing opportuni-
ties. Other colleges from Colorado and Kansas routinely travel to Waco for early
spring rowing practices.

The City of Waco has also made many improvements including miles of
riverwalk and various parkway improvements that include landscaping, lighting,
and a boat dock in Cameron Park. Recent improvements include the Texas Sports
Hall of Fame and upgrades to the Texas Ranger Museum. There have also been
many private developments such as the Brazos Queen (dining boat), the Spirit of the
Rivers paddleboat, Lake Brazos Steakhouse, Dock’s Restaurant, and kayaking. Even
with the enormous amount of improvements, the unmet potential remains
tremendous.

With so much focus and activity along the Brazos River, there is a tremendous
need to ensure a reliable, constant-level town lake. The existing dam was completed
in 1970. The structure, which originally consisted of two drum gates, has quite a
history for poor or non-performance. The original design, despite several modifica-
tions, did not function as intended for a reliable town lake. In 1985, hydraulic



300 L. K. Wang et al.

cylinders were attached to the underside of the massive gates (117 ft each) to provide
a positive control mechanism for maintaining the level of Lake Brazos. This
modification, while expensive to maintain, has restored quite a bit of reliability.
Through decades of modifications and expensive maintenance, it was time to replace
the structure with a new dam, which will offer reliability while requiring less
maintenance. The new dam will be a concrete labyrinth weir. The new dam is
scheduled for completion in fall 2007.

The City of Waco remains committed to providing a safe and plentiful supply of
water for its citizens. Work has begun on 80 million USD in improvements to the
water treatment system. The first phase has been completed with the completion of
construction on the 42" water distribution line and upgrades at the Mount Carmel
Water Treatment Plant. This will improve the treatment capacity at that plant from
45 to 66 MGD. Similar improvements will take place at the Riverside Plant, and
when the entire project is completed, the City of Waco will be able to treat a
maximum of 130 MGD of water.

The City of Waco is also making the transition to a new dissolved air flotation
(DAF) treatment process. This will address issues with the taste and odor problems
caused by by-products of algae in the North Bosque River Watershed. The second
phase of the Water Quality and Quantity project is designed to dramatically improve
the taste of the finished water. In order to complete this task, the City of Waco is
constructing a new clarification facility, featuring DAF for the removal of algae and
other suspended particles from the raw water supply. DAF is particularly effective
on waters with significant amounts of lightweight particles such as algae. Algae are
the primary source of taste and odor-causing compounds in Texas waters.

DAF works by attaching air bubbles to particles suspended in the raw water and
floating them to the surface of a tank for removal. The process includes flocculation
to bind particles suspended in the raw water into larger flocs that can more easily be
removed, a saturator that entrains air into a side stream for injection into the process,
an air nozzle header that releases extremely fine air bubbles that attach to the
flocculated particles, a skimmer which removes the suspended particles after they
float to the surface of the basin, and effluent laterals which collect the clarified water
off the bottom of the basin.

The odor-causing compounds MIB and geosmin are found inside the algae cells
and get released to the water when the algae is killed or damaged. By removing the
algae at the lake site (see Fig. 7.18) before it has a chance to be killed or damaged
during piping to the treatment plant or the water treatment process itself, water
quality will be significantly improved. The reduced levels of MIB and geosmin in the
raw water once the algae is removed will allow any residual taste and odor com-
pounds to be more easily removed in later stages of the treatment process. After DAF
clarification, the water will be treated with chlorine dioxide for primary disinfection
and then sent to the two treatment plants where it will be filtered through sand and
granular activated carbon for removal of residual taste and odor-causing compounds
and any remaining suspended materials.



7 Lake Restoration 301

ELECTRICAL GENERATOR
R

COMPRESSO
SCRAPEDRSFOR
FLOATE SER(GP —
REMOVING FLOATED
SLUDGE Sobee
—.— i
s = —
1 1 1 la'a” BaA
oL 1 BARRELS.
INLET 0 P AR T D .n_;- & g \‘L/
g CLEAR WAJER r~ 4 U a."-_2. 42
PressORISED Pump | ] S 55 L7 A
WATER_ADDITION. 15 50" !
mS 1816
RAREYAR
FLOCCULATOR I l T_
1 x ’ CLEAR WATER
' Al ) 1| QUTLET
E ] 1
i | s ] i
l J LAKE CLARIFICATION
PHOSPHOR AND ALGAE REMOVAL
Im I0' ' 2m. 40" coecaces| ELOATING BARGE
' : 3000 Vmin - 4300 M¥D
) lSm 50 B BOD US GPM 1)L MGD
CHEMICALS
FEED PUMP.

B sLupse
- THICKENER

Fig. 7.18 Floating barge for algae removal from lake water

9.2 Water Treatment from Lake Roine, Tampere, Finland

In the 1960s, the City of Tampere, Finland, began drawing water from Lake Roine
when the quality of water from its original lake source deteriorated. A horizontal
sedimentation basin was constructed in the early 1970s, and a laminar flotation
process was implemented in 1989. Activated carbon replaced sand filtration in 1996,
but the City was still not satisfied with its drinking water quality [33].

In 1997, a pilot dissolved air flotation (AquaDAF) system was retrofitted in one of
the conventional sedimentation basin flocculators. The DAF pilot demonstrated
much higher flotation rise rates than those previously achieved with the laminar
DAF units. In 2000, retrofitting of all laminar DAF units was completed. Today, the
plant uses only the AquaDAF for clarification. The system was retrofitted in the
original basins and sludge channels. The new structure is constructed entirely
of wood.

The AquaDAF™ system utilizes hydraulic flocculation underneath the flotation
area. Two very small unpacked saturators operate at a design recycle rate of 10%.
The only submerged moving part is the effluent weir used for desludging. Water
quality and system performance is shown in Table 7.6.



302 L. K. Wang et al.

Table 7.6 System performance (Lake Roine water temperature range = 0.1°-17 ° C)

Parameter Raw influent Clarified effluent Filter effluent
Turbidity, NTU 0.40-0.60 0.15-0.90 0.05-0.20
Dissolved organic carbon (DOC), 4.5-59 <2.0

mg/L 6.2-7.5 5.0-7.0

pH

9.3 Restoration of Lake Apopka, FL, USA

Environmental problems led the governor of Florida on April 4, 1967, to appoint a
technical committee to evaluate the restoration of Lake Apopka [34]. Sixteen agencies,
including the Federal Water Pollution Control Administration (FWPCA), agreed to
participate in the project. An FWPCA study begun in 1968 revealed that 90% of the
bottom was covered with unconsolidated bottom sediment (muck) averaging 1.5 m thick.
These sediments and peat sediments found along the shoreline were anaerobic and
provided limited suitable substrate for desirable biota. Only 5% of the bottom was covered
with sand, clay, and shell. The top meter of lake sediment contained 225 million kg of total
nitrogen and 2 million to 4 million kg of total phosphorus. Chemical oxygen demand
(COD) in the muck samples (dry weight) was 1,100 mg/g. The FWPCA also made a
crude nutrient budget and emphasized that restoration of the lake must include reduction of
nutrient input. Although direct rainfall on the lake and high nutrient input from citrus grove
runoff were important, the principal controls on inputs emphasized by the FWPCA were
point sources such as agricultural runoff pumped directly into the lake from muck farms
and municipal and industrial wastes. In addition to control of external nutrient sources,
several solutions for improving lake water quality are listed below. These include [35]:

1. Dredging to remove nutrient-rich unconsolidated bottom sediments to increase
lake depth and reduce internal nutrient recycling.

2. Using lake drawdown to expose and subsequently consolidate large areas of lake

bottom by oxidation and compaction.

. Adding an inert sealing material to stabilize bottom sediments.

. Engaging in hydroponic farming to remove dissolved nutrients.

5. Harvesting to remove algae by flotation, filtration, precipitation (not within the
lake), or centrifugation (recovered algae could be used as a feed supplement).

6. Harvesting fish to remove nutrients “on a large scale.” Harvested fish could be
used as a protein supplement.

B~ W

The governor of Florida assigned complete responsibility for a 1970 restoration
of Lake Apopka to the Florida Air and Water Pollution Control Commission. This
agency decided to proceed with the lake drawdown approach by allowing gravity
drainage to lower the lake level 60 cm beginning in December 1970. The effect of
this lowering was to be evaluated, and the lake would then be drained further by
pumping to 25% of its original area. This final drawdown would occur in the spring
of 1971. It was anticipated that two beneficial effects would result from the
drawdown:



7 Lake Restoration 303

1. Nutrient recycling would be reduced or eliminated from dried, compacted
sediments.
2. Suitable substrate for rooted aquatic vegetation would also be a result.

This plan to lower the lake about 7 ft below normal water level was not
implemented, however, because of the projected cost (20 million USD) and because
of concern about environmental and economic impacts [36]. For example, the loss of
lake volume would minimize the freeze protection citrus growers received from the
large heat capacity of the lake.

In the 1970s, additional studies were conducted on water quality problems and on
restoration of Lake Apopka [37]. Studies of techniques that might be used to restore
the lake have continued. Biomanipulation of algal standing crops with gizzard shad
may actually increase standing crops of undesirable algae. A multimillion-dollar
feasibility study on growing and harvesting water hyacinths to remove nutrients
from the lake was launched [38]. The field test of this project in Lake Apopka was
abandoned when the enclosure that was to have been used for the experiment was
destroyed by water movements in the lake.

The St. Johns Water Management District began a feasibility study on using
marsh restoration to improve water quality in the lake [39]. The water management
district purchased muck farmland that will be flooded to restore the wetland by using
the wetland as a filter to remove nutrients. The hydrology of the wetland will be
manipulated so that highly nutrient-enriched water will flow from the lake into the
wetland and nutrient-depleted water from the wetland will be directed back to the
lake. If successful, this project will result in both a restored wetland and a
restored lake.

There seem to be two divergent views about Lake Apopka. One group contends
that the lake can be restored. This viewpoint is supported by the need to reduce
nutrient inputs to prevent accelerated eutrophication. Schneider and Little [35]
commented that the history of Lake Apopka “is not atypical” because other lakes
in Florida and reservoirs all over the south were being subjected to similar attacks.
They stated that the lake could be restored, but only with great expense and difficult
decisions (e.g., the extent to which a 10 million USD plus marginal muck farming